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1 INFORMATION

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

1.1 Test Item

Name Ascom
FCCID BXZWH2
ISED ID 3724B-WH2
Model/version WH2

Serial number /

Hardware identity and/or version PB

Software identity and/or version 1.0.4_Nemko
Frequency Range 2412 — 2462 MHz
Number of Channels 11

Channel Separation 5 MHz

Operating Modes 802.11b/g/n (HT20)

802.11b: DSSS
802.11g: OFDM

Type of Modulation

User Frequency Adjustment None

802.11b: 72 mW
802.119: 246 mW
802.11n: 151 mW

Conducted Output Power

Power Supply Secondary Battery (3.7V Li-lon)
Antenna Connector None

Number of Antennas 1

Diversity or Smart Antennas No

Description of Test ltem

The tested device is a WiFi Handset with 2.4GHz and 5GHz WLAN, and Bluetooth Basic Rate and Bluetooth Low

Energy.

All radio transmitters in the handset, including 2.4GHz WLAN are supplied by an already certified radio module.

Description Brand Model

Regulatory Information

WiFi and BT Radio Module Murata SP-HY1MW

FCC ID: VPYLBEESHY1MW
IC: 772C-LBEESHY1MW

1.2 Normal test condition
Temperature: 20-24°C
Relative humidity: 20 - 50 %

Normal test voltage: 3.7 Voc (Nominal Voltage)

The values are the limit registered during the test period.

1.3

Frode Sveinsen

Test Engineer(s)

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15.247

Nem ko Report no.: 362353-06
FCC ID: BXZWH2

1.4 Description of modification for Modification Filing

Not applicable.

1.5 Family List Rational

Not Applicable.

1.6 Antenna Requirement
Is the antenna detachable? [ Yes Xl No
If detachable, is the antenna connector non-standard? [ Yes [ No

Type of antenna connector: N/A
Ref. FCC §15.203

1.7 Worst-Case Configuration, Mode and Duty Cycle

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel with the highest
output power as worst-case scenario.

All measurements were performed with bitrate and duty cycle reported below.

Modulation Worst Case Bitrate Duty Cycle
802.11b 1 Mb 100 %
802.11g 6 Mb 98.71 %
802.11n MCSO0 98.92 %

1.8 EUT Operating Modes

Description of operating modes Continuous TX, 2.4 GHz 20MHz Mode

Additional information A computer was connected by USB to the supplied charger/cradle and the EUT was
then placed in the cradle. USB to Serial drivers were installed on the computer to
connect to the EUT.

The proprietary Ascom Test Interface Application (TIA) was then used to program the
EUT to transmit continuously on a selected carrier, modulation and bit-rate and with
programmed or default power level. The EUT was removed from the cradle when
performing the tests.

1.9 Power Levels
Power Level
Carrier No 802.11b 802.11g 802.11n
1 Default 48 Default
2 Default 48 Default
3to10 Default Default Default
11 Default 48 Default
1.10 Comments

All tested parameters are passed.
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.247 and ISED RSS-
247 Issue 2 and RSS-GEN Issue 5.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.
Radiated tests were performed in a semi-anechoic chamber at measuring distance of 3m.
A description of the test facility is on file with the FCC and ISED.

X New Submission X Production Unit
[ Class Il Permissive Change [] Pre-production Unit
DTS Equipment Code [ Family Listing

@mko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CONFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named entity to reproduce this report provided it is reproduced in its entirety and for use by the
entity’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use that a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties. Nemko Group accepts no responsibility for damages suffered by any third party caused by decisions made or actions
based on this report.
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TEST REPORT
FCC Part 15.247

Report no.: 362353-06

FCC ID: BXZWH2

2.2 Test Summary
Name of test FCC Part 15 RSS-247 Issue 2, Result
reference RSS-GEN Issue 5
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies
Antenna Requirement 15.203 6.8 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 7.2/8.8 (RSS-GEN) | N/A!
15.207(a)
Occupied Bandwidth (99% BW) N/A 6.7 (RSS-GEN) Complies
DTS Bandwidth 15.247(a)(2) 5.2 (1) (RSS-247) Complies
Peak Power Output 15.247(b) 5.4 (RSS-247) Complies
Power Spectral Density 15.247(d) 5.2 (2) (RSS-247) Complies
Spurious Emissions (Antenna Conducted) 15.247(c) 5.5 (RSS-247) Complies
Spurious Emissions (Radiated) 15.247(c) 5.5 (RSS-247) Complies
15.109(a) 7.3 (RSS-GEN)
15.209(a) 8.9 (RSS-GEN)
' The EUT is battery powered and the battery is charged in an external charger
Revision history
Version Date Comment Sign
1.0 2019-04-26 First edition FS

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15.247

Nem ko Report no.: 362353-06
FCC ID: BXZWH2

3 TEST RESULTS

3.1 Occupied Bandwidth (99% BW)

ISED Canada RSS-GEN Issue 5, Clause 6.7
Measurement procedure: ANSI C63.10-2013 Clause 6.9.2

Test Results: Complies
Measurement Data:

Number of RF channels in use: 11

Modulation type and bitrate Occupied Bandwidth (99% BW)
802.11b, 1 Mbps 11.8 MHz
802.11g, 6 Mbps 17.0 MHz
802.11n, MCS0 18.1 MHz

Occupied Bandwith is reported for information only.

See attached plots

Requirements:

No requirements for Digital Transmission Systems.
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MultiView Spectrum m Spectrum 2

Ref Level 20.00 dBm Offset 10.50 dB ® RBW 300 kHz
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1 Occupied Bandwidth
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TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2
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Occupied Bandwidth, 2412 MHz, 802.11b, 1Mbps

MultiView E3 spectrum 2
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Spectrum
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Occupied Bandwidth, 2437 MHz, 802.11g, 6Mbps
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

MultiView Spectrum m Spectrum 2 n -

Ref Level 20.00 dBm  Offset 10.50 dB ® RBW 300 kHz
Att 19dB  SWT 1.01 ms VBW 1 MHz Mode Auto Sweep

M1[1] 2,45 dBm
2.4358810 GHz

1 Occupied Bandwidth

10 dBm

o i E
e N
/ |

-30 dBm Jfl
B AMWW FA b
it

| s40igiam
-50 dBm
-60 dem
-70 dem
CF 2.437 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 2.435881 GHz 2.45 dBm Occ Bw 18.129769147 MHz

T1 1 2.4279769 GHz -7.16 dBm Oce Bw Centroid 2437041751 GHz
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Measuring... [INENNNNN . 07022073

Occupied Bandwidth, 2437 MHz, 802.11n, MCS0
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TEST REPORT
FCC Part 15.247

N e m ko Report no.: 362353-06

FCC ID: BXZWH2

3.2 DTS Bandwidth
FCC Part 15.247 (a)(2)
ISED Canada RSS-247 Issue 2, Clause 5.2 (1)

Measurement procedure: ANSI C63.10-2013 Clause 11.8
Test Results: Complies

Measurement Data:

Modulation type Measured DTS Bandwidth
and bitrate
Ch 06, 2437 MHz
802.11b, 1 Mbps 8.6 MHz
802.11g, 6 Mbps 16.3 MHz
802.11n, MCS0 17.6 MHz

Power supply variation within 85 % to 115% of nominal value has no influence on measured value.

Requirements:

For Digital Transmission Systems in the 2400-2483.5 MHz band the minimum 6 dB bandwidth (DTS BW) shall be at
least 500 KHz.
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MultiView

Att

Spectrum m Spectrum 2
Ref Level 20.00dBm  Offset 10.50 dB ® RBW 100 kHz

19dB  SWT

1 Frequency Sweep

1.04ms VBW 300 kHz Mo

de Auto Sweep

Measuring...

07.02.2019
LU e 50

D2[1]
-16.3440 MHz

10 dBm

M3

MI[I] | 6.82 dBrm
2.4451520 GHz

0 dem

-10 dBi

-20 dBi

-30 dBm

-40 dBm

~EQ dBm

-60 dBm

-70 dBm

CF 2.437 GHz

1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1
Dz M1
M3

-

2.445152 GHz -
-16.344 MHz
2.444473 GHz =

6.83 dBm
-0.90 dB
0.92 dBm

DTS Bandwidth, 2437 MHz, 802.11g, 6Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring...

M e 07019

12:32:46

Page 11 (77)



TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

MultiView Spectrum m Spectrum 2 n -
Ref Level 20.00 dBm  Offset 10.50 dB ® RBW 100 kHz
Att 19dB  SWT 1.04 ms  VBW 300kHz Mode Auto Sweep

1 Frequency Sweep 3
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DTS Bandwidth, 2437 MHz, 802.11n, MCS0
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3.3 Peak Power Output

FCC Part 15.247 (b)
ISED Canada RSS-247 Issue 2, Clause 5.4

Measurement procedure: ANSI C63.10-2013 Clause 11.9.1.2

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

Peak Power Levels

Carrier Frequency Maximum Conducted Output Power, dBm Maximum Conducted Output Power, mW
802.11b 802.11g 802.11n MCSO 802.11b 802.11g 6Mbps | 802.11n MCS0
1Mbps 6Mbps 1Mbps
2412 MHz 19.5 20.7 22.7 89.1 117.5 186.2
2417 MHz / 20.7 / / 117.5 /
2422 MHz / 24.7 / / 295.1 /
2437 MHz 19.1 24.8 22.4 81.3 302.0 173.8
2457 MHz / 24.8 / / 302.0 /
2462 MHz 19.4 20.9 225 87.1 123.0 177.8
Peak Power Levels
2412 MHz 2437 MHz 2462 MHz
802.11b 1Mbps Radiated Power (dBm) 22.4 22.3 20.7
Conducted Power (dBm) 19.5 19.1 19.4
Antenna Gain (dBi) 2.9 3.2 1.3
802.11g 6Mbps Radiated Power (dBm) 24.0 27.5 229
Conducted Power (dBm) 20.7 24.8 20.9
Antenna Gain (dBi) 3.3 2.7 2.0
802.11n MCSO0 Radiated Power (dBm) 25.5 25.2 23.8
Conducted Power (dBm) 22.7 22.4 22.5
Antenna Gain (dBi) 2.8 2.8 1.3

The Integrated Band Power Method was used to measure Output Power

Radiated Power was calculated from measured Field Strength using the method described in FCC KDB 412172 DO1.

Cable loss 0.9 dB have been added to the conducted values above.

See attached plots

Requirements:

The maximum peak output power shall not exceed the following limits:
For Digital Transmission Systems in the 2400 - 2483.5 MHz band: 1 Watt

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power from the intentional radiator shall be

reduced below the stated value above by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15.247

N e m ko Report no.: 362353-06

FCC ID: BXZWH2

Average Conducted Power

Carrier Frequency 802.11b 1Mb 802.11g 6Mb 802.11n MCSO
dBm mW dBm mW dBm mW
2412 16.6 45.2 12.7 18.4 14.1 25.9
2417 / / 12.3 17.0 / /
2437 16.4 43.9 16.3 42.7 14.0 25.3
2457 / / 16.6 45.4 / /
2462 16.7 46.7 12.7 18.5 14.3 27.0

Average values are measured with an Average Power Meter.
Values are reported for consistency with the SAR report.

Cable loss 0.9 dB are included in the values.
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FCC ID: BXZWH2

Multiview Spectrum -
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1 ACLR

M1[1] 10.59 dBm
2.4105760 GHz

10 dBém

0 dem

-10 dBi

-20 dém

[

-30 dBm

-40 dBm

-50 dBm

-60 dém

-70 dBm

CF 2.412 GHz 1001 pts 2.85 MHz/ Span 28.5 MHz

2 Result Summa None
| Tx1 (Ref) 14.000 MHz 18.58 dBm |
m

| Tx Total 18.58 dB |

- 02.04.2019
Measuring... [IINENNNEN L0

Conducted Output Power, 2412 MHz, 802.11b, 1Mbps
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Conducted Output Power, 2412 MHz, 802.11n, MCS0
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Nem ko Report no.: 362353-06
FCC ID: BXZWH2

Multiview Spectrum -
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Conducted Output Power, 2417 MHz, 802.11g, 6Mbps
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® Att 20dB  SWT 1.01 ms VBW 3MHz Mode Auto Sweep

11.93 dBm
2.4347230 GHz

10 dBém

0 dem

-10 dBi

-30 dBm

el

iy

-40 dBm

-50 dBm

-60 dém

-70 dBm

CF 2.437 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20.000 MHz 21.48 dBm |
21.48 dBm |

| Tx Total
Measuring... [|HEINENER b 02124123Di3

Conducted Output Power, 2437 MHz, 802.11n, MCS0
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TEST REPORT
FCC Part 15.247

Nem ko Report no.: 362353-06
FCC ID: BXZWH2

Multiview Spectrum -

ReflLevel 20,00 dBrm  Offset 10.50 dB ® RBW 1 MHz

& Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep
1 ACLR 1Pk Max
MI1[1] 10.45 dBm
2.4605760 GHz
10 dBm
0 dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dB
-60 dBm
-70 dBm
CF 2.462 GHz 1001 pts 2.85 MHz/ Span 28.5 MHz
2 Result Summa None
Txl (Ref) 14,000 MHz 18.45 dBm
1 T Total 18.45 dBm |
measuring... [IHNERENER AXI ['2'1?;:1'122[: }3

Conducted Output Power, 2462 MHz, 802.11b, 1Mbps

MultiView Spectrum -

Ref Level 20,00 dBm  Offset 10.50 dB & RBW 1 MHz

& Att 20dB  SWT 1.01 ms VBW 3MHz Mode Auto Sweep
1 ACLR 1Pk
M1[1] 13.63 dBm
2.4556180 GHz
10 dBm
0 dem
-10 dem
| [
| o0l dE =t e
-30 dB
-40 dem
-50 dEm
-60 dBm
-70 dem
CF 2,457 GHz 1001 pts 4,07 MHz/ Span 40.7 MHz
2 Result Summa None
Txl (Ref) 20.000 MHz 23.91 dBm
1 T Total 22.91 dBm |
measuring... [|HEINENER AXI ['2'1%‘:1;]27[: }?

Conducted Output Power, 2457 MHz, 802.11g, 6Mbps
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TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2
Multiview Spectrum -

ReflLevel 20,00 dBrm  Offset 10.50 dB ® RBW 1 MHz
& Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep

1 ACLR 1Pk Max

M1[1] 9.74 dBm
2,4606180 GHz

10 dBm

0 dem

-10 dBm

-30 dBm

-40 dBm

-E50 dBi

-60 dBm

-70 dBm

CF 2.462 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz

2 Result Summa None

Txl (Ref) 20.000 MHz 19.98 dBm
1 T Total 19.98 dBm |

measuring... [[NIRRNNEN Ll [IQII?;lng[Iég

Conducted Output Power, 2462 MHz, 802.11g, 6Mbps
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TEST REPORT
FCC Part 15.247

Nem ko Report no.: 362353-06
FCC ID: BXZWH2

Multiview Spectrum -

ReflLevel 20,00 dBm  Offset 10.50 dB ® RBW 1 MHz

® Att 20dB  SWT 1.01 ms VBW 3MHz Mode Auto Sweep
1 ACLR 1Pk Max
M1[1] 11.94 dBm
2.4604960 GHz
10 dém
0 dBm
-10 dB

B

ot Vil AL
{ u1

-30 dém

-40 dem

-50 dém

-60 dem

-70 dem

CF 2.462 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz
2 Result Summa None
| Txi (Ref) 20.000 MHz 21.64 dBm |
| Tx Total 21.64 dBm |

Measuring... [IINNNNNEN . 02,04.2012

Conducted Output Power, 2462 MHz, 802.11n, MCS0

B
Ref Level 127.00 dBuv/m @ RBW 1 MHz
ALt 27 dB SWT 1.0l ms VBW 3 MHz Mode Sweep

TOF
1 ACLR

1Pl ¢
M1[1] 109.64 dBuv/m
2:4134240-6Hz

120 depv/m

110 dBp,

100 dBpv/m

90 dBpY/m

80 depy/m

70 dBpY/m

60 dBpv/m

B0 dBpY/m

40 depv/m

30 dBpY/m
CF 2.412 GHz 1001 pts
2 Result Summa

Txl (Ref) 14,000 MHz 117.58 dBpV/m
Tx Total 117.58 dBpv/m |
. 04.04.2019
measuring...  [|IHTHENER AXI Ay R

2.85 MHz/ Span 28.5 MHz

None

Maximum Field Strength, 2412 MHz, 802.11b, 1Mbps
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TEST REPORT
FCC Part 15.247

Nem ko Report no.: 362353-06
FCC ID: BXZWH2

B

Ref Level 127.00 dBuw/m = RBW 1 MHz
Att 27 dB SWT 1.0l ms VBW 3MHz Mode Sweep
TOF
1 ACLR 1Pk Max
M1[1] 109.63 dBpV/m
120 dBpM/m 24354340 -GHz
110 depv/m
100 depv/m
90 dBpY/m
80 dBpv/m \J\
70 dBpv/m pler ]
60 dBpv/m
50 dBpv/m
40 dBpv/m
30 dBpv/m
CF 2.437 GHz 1001 pts 2.85 MHz/ Span 28.5 MHz
2 Result Summa None
| Txl (Ref) 14.000 MHz 117.55 dBpV/m |
1 Tx Total 117.55 dBpV/m |
A 04.04.2019
measuring...  [||HHTNENEN AXF et

Maximum Field Strength, 2437 MHz, 802.11b, 1Mbps

B
Ref Level 127.00 dBuv/m @ RBW 1 MHz
ALt 27 dB SWT 1.0l ms VBW 3 MHz Mode Sweep
TOF
1Pl ¢
M1[1] 107.79 dBpv/m
24634240-6Hz

120 depv/m

110 dBp,

100 dBpv/m

90 dBpY/m

80 depy/m

70 dBpv/m

60 dBpv/m

B0 dBpY/m

40 depv/m

30 dBpY/m
CF 2.462 GHz 1001 pts
2 Result Summa None
Txl (Ref) 14,000 MHz 115.95 dBpV/m
1 Tx Total 115.95 dBpV/m |
i 04.04.2019
measuring...  [|IHTHENER AXI T

Span 28.5 MHz

2.85 MHz/

Maximum Field Strength, 2462 MHz, 802.11b, 1Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 22 (77)



TEST REPORT
FCC Part 15.247
Report no.: 362353-06

Nem ko FCC ID: BXZWH2

B

Ref Level 127.00 dBuv/m @ RBW 1 MHz
ALt 27 dB SWT 1.0l ms VBW 3 MHz Mode Sweep
TOF
1 ACLR 1Pk Max
M1[1] 109.06 dBpv/m
120 dBpv/m — 24132600-GHz
110 dBpv/m
100 dBpv/m
90 dBpv/m
80 depv/m M
ﬂ R [
s e
60 dBpY/m
50 dBpv/m
40 dBpY/m
30 dBpv/m
CF 2.412 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz
2 Result Summa None
| Txl (Ref) 20.000 MHz 119.24 dBpV/m |
1 Tx Total 119. pv/m |
. 27.03.2019
measuring... [ IHTNENER A e

Maximum Field Strength, 2412 MHz, 802.11g, 6Mbps

B
Ref Level 127.00 dBuw/m = RBW 1 MHz

Att 27 dB SWT 1.0l ms VBW 3MHz Mode Sweep

TOF
1 ACLR

1Pk Max
M1[1] 112.15 dBpV/m
2:4357400-GHz

120 dBpv/m

110 depv/m

100 depv/m

90 dBpY/m
W‘
,a@f/w"/

70 dBpv/m

60 dBpv/m

50 dBpv/m

40 dBpv/m

30 dBpv/m
4.07 MHz/ Span 40.7 MHz

1001 pts

CF 2.437 GHz

2 Result Summa None

| Tx1 (Ref) 20.000 MHz 122.69 dBpV/m |
122.69 dBpV/m |

1 Tx Total

- 04.04.2019
Measuring...  [INENNEER o T

Maximum Field Strength, 2437 MHz, 802.11g, 6Mbps
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TEST REPORT
FCC Part 15.247
Report no.: 362353-06

Nem ko FCC ID: BXZWH2

B

Ref Level 127.00 dBuw/m = RBW 1 MHz
Att 27 dB SWT 1.0l ms VBW 3 MHz Mode Sweep
TOF
1 ACLR 1Pk Max
MI1[1] 107.95 dBp¥/m
120 dBpt/m 24611050 GHz
110 depv/m
100 depv/m
90 dBpY/m
80 dBpv/m
\\.JR
70 dBpv/m m
60 dBpv/m
50 dBpY/m
40 dBpv/m
30 dBpv/m
CF 2.462 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz
2 Result Summa None
| Txl (Ref) 20.000 MHz 118.09 dBpV/m |
1 Tx Total 118. pv/m |
i 27.03.2019
measuring...  [||HHTNENEN AXF et

Maximum Field Strength, 2462 MHz, 802.11g, 6Mbps

B

Ref Level 127.00 dBuv/m @ RBW 1 MHz
ALL 27 dB SWT 1.0l ms V¥BW 3 MHz Mode Sweep

TOF
1 ACLR

1Pk Max
M1[1] 110.69 dBuv/m
2.4130980 GHz

120 depv/m

110 depv/m

100 dBpv/m

90 dBpv/m

ARy 1
R

80 dBpv/m

60 dBpY/m

50 dBpY/m

40 dBpv/m

30 dBpY/m
CF 2.412 GHz 1001 pts +4.07 MHz/ Span 40.7 MHz

2 Result Summa None
| Tx1 (Ref) 20.000 MHz 120.69 dBpV/m |
120.69 dBpV/m |

1 Tx Total
measuring...  [||HHTNENEN b 041%45230;3

Maximum Field Strength, 2412 MHz, 802.11n, MCS0
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TEST REPORT
FCC Part 15.247
Report no.: 362353-06

Nem ko FCC ID: BXZWH2

B

Ref Level 127.00 dBuw/m = RBW 1 MHz
Att 27 dB SWT 1.0l ms VBW 3MHz Mode Sweep
TOF
1 ACLR 1Pk Max
M1[1] 109.70 dBpv/m
120 dBpM/m — 2:4355770-GHz
110 depv/m
100 depv/m
90 dBpY/m
a P Y J\nwﬂur\ Mot Ay
By ek aay PR im
70 dBpv/m
60 dBpv/m
50 dBpv/m
40 dBpv/m
30 dBpv/m
CF 2.437 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz
2 Result Summa None
| Txl (Ref) 20.000 MHz 120.43 dBpV/m |
1 Tx Total 120.43 dBpV/m |
A 04.04.2019
measuring...  [|IHTNENER AXF e

Maximum Field Strength, 2437 MHz, 802.11n, MCS0

B

Ref Level 127.00 dBuv/m @ RBW 1 MHz
ALt 27 dB SWT 1.0l ms VBW 3 MHz Mode Sweep

TOF
1 ACLR

1Pl ¢
M1[1] 109.08 dBuv/m
24596010-6Hz

120 depv/m

110 dBp,

100 dBpv/m

90 dBpY/m

VLN

80 depy/m

ot

0 AR

60 dBpv/m

B0 dBpY/m

40 depv/m

30 dBpY/m
CF 2.462 GHz 1001 pts
2 Result Summa

4.07 MHz/ Span 40.7 MHz

None

Txl (Ref) 20.000 MHz 119.05 dBpV/m
119.05 dBpV/m |

1 T Total
weasuring...  [[NNNNNNER Lo Ml?fguég

Maximum Field Strength, 2462 MHz, 802.11n, MCS0
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Nemko

3.4 Conducted Emissions at Antenna Connector

FCC Part 15.247 (d)
ISED Canada RSS-247 Issue 2, Clause 5.5
Measurement procedure: ANSI C63.10-2013 Clause 11.11

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

Carrier Frequency Highest Value (dBc) Margin (dB) Verdict
2412 MHz > 50 > 30 Pass
2437 MHz > 50 > 30 Pass
2462 MHz > 50 > 30 Pass

Measured with Peak Detector.
All tests are performed with the EUT transmitting at maximum output power.

RF conducted power to 25 GHz: see attached plots.

Limit

Peak measurement RMS averaging

20 dBc or more in 100 kHz bandwidth 30 dBc or more in 100 kHz bandwidth

Detector type shall be the same as used for measuring Output Power.

Attenuation below the general limits specified in part 15.209(a) is not required.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 362353-06

MultiView Spectrum m Spectrum 2 m Spectrum 3 n -
ReflLevel 7.00dBm Offset 10.50 dB ® RBW 100 kHz
@ Att 10dB  SWT 23ms VBW 300kHz Mode Sweep
1 Frequency Sweep
Limit Chefk PASS M1[1] -66.29 dBm
o, i FCC5 247 20DB PEAK PASS 462,000 MHz
0 dBm *
-10 dBm

fFCC15 247 20DB PHA

=

-20 dBém

-30 dém

-40 dBm

-50 dBm

-60 dBm

1
¥

W’Hﬁ" T IRII IRTw WMM , u

R TS TR PP Ty
T o T A Y WSS ey PR PO 0

-80 dBm
-390 dBm
1.0 MHz 2501 pts 229.9 MHz/ 2.3 GHz
Measuring... [INNNNNEN a 22022079
Conducted Emissions, 1 — 2300 MHz, 2412 MHz, 802.11b, 1Mbps
MultiView Spectrum m Spectrum 2 n Spectrum 3 m -
RefLevel 7.00 dBm  Offset 10.50 dB ® RBW 100 kHz
- Att 10dB  SWT 23 ms  VBW 300 kHz Mode Sweep
1 Frequency Sweep
Limit Chetk PASS M1[1]| -66.46 dBm
o o, LN FOC 15 247 2008 PEAK PASS 551.160 MHz
-10 dBm
FCC1l5s 247 20DE PRAK
-20 dB
-30 dBm
-40 dBm
-50 dBm
-60 dBm
M1
-80 dB
-90 dBm
1.0 MHz 2501 pts 229.9 MHz/ 2.3 GHz
Measuring... EENNNNNNN X 22-12%22“: ig

Conducted Emissions, 1 — 2300 MHz, 2437 MHz, 802.11b, 1Mbps
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

MultiView Spectrum m Spectrum 2 m Spectrum 3 n -

ReflLevel 7.00dBm Offset 10.50 dB ® RBW 100 kHz
® Att 10dB  SWT 23ms VBW 300kHz Mode Sweep

1 Frequency Sweep
Limit Chetk PASS
Line FCC15 247 20DB PEAK PASS

M1[1]| -65.61 dBm
549,320 MHz

0 dem

-10 dém

=

fFCC15 247 20DB PHA

-20 dBém

-30 dém

-40 dBm

-50 dBm

-60 dBm
M1

) s L il
WAL bt
UWWW O PN R P MUY Y PRRFRIOY W TP A PR

-80 dBm

-90 dBm
CF 1.1505 GHz

2501 pts 229.9 MHz/ Span 2.299 GHz
Measuring... [ENNNNNNN a 22022079

Conducted Emissions, 1 — 2300 MHz, 2462 MHz, 802.11b, 1Mbps

MultiView Spectrum m Spectrum 2 n Spectrum 3 m -

Ref Level 4.00 dBm  Offset 10.50 dB ® RBW 100 kHz

- Att 10dB  SWT 23 ms  VBW 300 kHz Mode Sweep
1 Frequency Sweep
Limit Chetk PASS M1[1]| -65.83 dBm
0 dEM e FCC TS 297 Z0DB PEAR PA 477.620 MHz
-10 dBm

FCCLlS 247 20DE PRAK
-20 dBi

-30 dBm

-40 dBm

-50 dBm

-60 dém

] Al

-90 dBm

2501 pts 229.9 MHz/ Span 2.299 GHz
Measuring... [INNNNNEN wa 22022019

CF 1.1505 GHz

Conducted Emissions, 1 — 2300 MHz, 2412 MHz, 802.11¢g, 6Mbps
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@amko

MultiView

Spectrum

m Spectrum 2

ReflLevel 4.00dBm Offset 10.50 dB ® RBW 100 kHz

m Spectrum 3

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

® Att 10dB  SWT 23ms VBW 300kHz Mode Sweep
1 Frequency Sweep
Limit Chefk PASS M1[1] -65.51 dBm
0 dBm [Rg FrT s 247 2008 PERR PASS 871.050 MHz
-10 dem
FCC15 247 2008 PHAK
-20 dem
-30 dem
-40 dBm
-50 dem
-50 dem
M1
Vi ik J ITI.A adi |
- WWMMM‘&*MW" v etk A ikl
\ L N P A AR Yo T e
-80 dEm
-o0 dB
CF 1.1505 GHz 2501 pts 229.9 MHz/ Span 2,299 GHz

Conducted Emissions, 1 — 2300 MHz, 2437 MHz, 802.11g, 6Mbps

n Spectrum 3

i@ 22.02.2019
13:17:40

Measuring...

Multiview Spectrum m Spectrum 2
RefLevel 4.00 dBm  Offset 10.50 dB ® RBW 100 kHz
& AL 10dB  SWT 23 ms  VBW 300 kHz Mode Sweep
1 Frequency Sweep
Limit Chetk PASS M1[1]| -66.11 dBm
0 Mg FCT S 247 2006 PEAR PA 152.800 M=

-10 dBm

FCCLlS 247 20DE PRAK

-20 dBi

-30 dBm

-40 dBm

-50 dBm

-60 dém

rq R |,-MWMMMMM bl

Lotk 2l kot Al ek oo d
HE A ik

TR Qv e g g ok L
ke AT

P b, 'Ju: i

P
bl s L)

b i M Al
Uit Il Lk ) s T A

-B0 dBi

-90 dBm

CF 1.1505 GHz

2501 pts

229.9 MHz/

Span 2.299 GHz

Conducted Emissions, 1 — 2300 MHz, 2462 MHz, 802.11g, 6Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway

i@ 22.02.2019
13:15:08

Measuring...
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 362353-06

MultiView Spectrum m Spectrum 2 m Spectrum 3 n -

ReflLevel 2.00dBm Offset 10.50 dB ® RBW 100 kHz

® Att 10dB  SWT 23ms VBW 300kHz Mode Sweep
1 Frequency Sweep
0 damLimit Cheklc palss M H—65:29-dBm
Line FCC15 247 20DB PEAK PASS 459,240 MHz
-10 dBm

Finl Sas 200R PHAK

-30 dém

-40 dBm

-E50 dBi

-60 dBm

\,JAHDLA ol “&A'WWMMM RT3

WP A t R T I PR T e T T -,'-,,,“HJI Mg "\.A bk |wm;"Jn e

-20 dem

-a0 dem

1.0 MHz 2501 pts 229.9 MHz/ 2.3 GHz
Measuring... [IINNNNNEN a 22022019

Conducted Emissions, 1 — 2300 MHz, 2412 MHz, 802.11n, MCS0

MultiView Spectrum m Spectrum 2 n Spectrum 3 m -

Ref Level 2.00 dBm  Offset 10.50 dB ® RBW 100 kHz

- Att 10dB  SWT 23 ms  VBW 300 kHz Mode Sweep
1 Frequency Sweep
0 damLimit Chelk pAlss MI[1}—6579dBm
Line FCC15 247 20DB PEAK PA‘|SS 450,960 MHz
-10 dem
F%T 50’,‘1& N0OA PRk
-30 dem
-40 dB
-50 dBm
-60 dBm
1
BTN T R ) MMMM‘MMI bl A b )
q*'""" e o T T R T T T [ T TR YRR NS T P YA T
-80 dem
-90 dem
1.0 MHz 2501 pts 229.9 MHz/ 2.3 GHz
0 22.02.2019
Measuring... [|HEINENER X (T amas

Conducted Emissions, 1 — 2300 MHz, 2437 MHz, 802.11n, MCS0
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TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 362353-06

FCC ID: BXZWH2

MultiView Spectrum m Spectrum 2 m Spectrum 3 n -

ReflLevel 2.00dBm Offset 10.50 dB ® RBW 100 kHz

® Att 10dB  SWT 23ms VBW 300kHz Mode Sweep
1 Frequency Sweep
0 damLimit Cheklc palss M H—6495-dBm
Line FCC15 247 20DB PEAK PASS 550,240 MHz
-10 dBm
ol G 20E BHaK
-30 dBm
-40 dBm
-50 dB
-60 dBm
n1
R P! T 'WWWWWWMNW
u\j v ! Y :.Ju L\#r., ol \rl‘n‘\rL“_uL"‘-’\'l e T i I.j”..‘.lfﬂl; adni b L AR A
-80 dBm
-90 dBm
1.0 MHz 2501 pts 229.9 MHz/ 2.3 GHz
i 22.02.2019
measuring... [HNENENEN [r e

Conducted Emissions, 1 — 2300 MHz, 2462 MHz, 802.11n, MCS0

MultiView Spectrum n Spectrum 2 m Spectrum 3 m -

RefLevel 7.00 dBm  Offset 10.50 dB ® RBW 100 kHz

- Att 20dB  SWT 3ms VBW 300kHz Mode Sweep
1 Frequency Sweep
Limit Chetk 55 M2[1] -30.27 dBm
o dur, L€ FEC15 247 20DB PEAK Fpass 2.997040 GHz
U M1[1] 6.44 dBm
j 2.411500 GHz
-10 dBm | |
Fccis 247 2008 PRAK ’
-20 dB
M2
-30 dém ¥
-40 dBm t |

SR
il Mo

_Eﬂ E‘B‘.. uj W#,“-

P Y TP T |
M‘MWWMWWWMMW R I Yo

haki W

=70 dem

-80 dBl

-90 dBm

2.3 GHz 2501 pts 30.0 MHz/ 2.6 GHz
Measuring... [IINNNNNEN a 22022013

Conducted Emissions, 2300 — 2600 MHz, 2412 MHz, 802.11b, 1Mbps
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@emko

MultiView Spectrum m Spectrum 2

RefLevel 7.00 dBm Offset 10.50 dB ® RBW 100 kHz

& Att Z20dB SWT 3 ms VBW 300 kHz
1 Frequency Sweep

n Spectrum 3

Mode Sweep

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

Limit Chetk

0 demLine FCC15 247 2008 PEAK

M1[1]

-10 dBi J

2438480-GHz

M2[1]] -56.42 dBm

fFCC15 247 20DB PHAK

-20 dBm

2.398180 GHz

-30 dBm

/

-40 dBm

-50 dBém

| ==

Mz

TN T TR LR TR WY PR e

=]

-70 dBm

AR

T 1Yo NPT W AT

Y8 NRIYY T e
PPt

-B0 dBm

-90 dém

2.3 GHz

2501 pts

30.0 MHz/

2.6 GHz

2 Marker Table

M1 1
M2
113 1

2.43848 GHz
2.39818 GHz
2.48383 GHz

—_

6.38 dBm
-56.42 dBm
-58.04 dBm

Conducted Emissions, 2300 — 2600 MHz, 2437 MHz, 802.11b, 1Mbps

Measuring...

i@ 22.02.2019
13:01:58

MultiView Spectrum n Spectrum 2 n Spectrum 3 n
RefLevel 7.00 dBm  Offset 10.50 dB ® RBW 100 kHz

& Att 20dE  SWT 3ms VBW 300kHz Mode Sweep
1 Frequency Sweep

Limit Chefk PASS g M1[1]
o gemLine FCC15 247 20DB PEAK PASS ]

Ar i 7 M2[1]

-10 dem | |

2460440 -GHz

-58.34 dBm

FCC15 247 20DB PHA

=

2.388700 GHz

-20 dBm
-30 dém ‘) Lﬂ
W
-40 dBm 1 |
/ y
-50 dBm |
M' W bt TIRYTIA ) " L N'nijl'i Loponsbi o hML"“MH wulw\

AT WY YT

RFTI YN T ey

-80 dBm

-90 dBm

2.3 GHz

2501 pts

30.0 MHz/

2 Marker Table

2.6 GHz

M1 1
M2
M3 1

2.46044 GHz
2.3887 GHz
2.48359 GHz

—

6.47 dBm

-58.34 dBm
=-50.29 dBm

Conducted Emissions, 2300 — 2600 MHz, 2462 MHz, 802.11b, 1Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring...

o 22.02.2019
13:04:06
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TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 362353-06

FCC ID: BXZWH2

MultiView Spectrum m Spectrum 2 n Spectrum 3 n -
ReflLevel 4.00dBm Offset 10.50 dB ® RBW 100 kHz

® Att Z20dB SWT 3ms VBW 300 kHz Mode Sweep
0 du...Limit Chetk LRSS M1[1] 3.71 dBm
Line FCC15 247 20DB PEAK | Pilss 2 405620 GHz
M2[1]] -29.12 dBm

-10 dBm

/ 2.398660 GHz

FCC15 247 20DB PHAK
-20

Mjr \l
-30 dBm "t Wl‘
-40 dBm

R T TP R
it ot b R A

-70 dBm

-B0 dBi

-90 dém

2.3 GHz 2501 pts 30.0 MHz/ 2.6 GHz
2 Marker Table

M1 1 2.40562 GHz 3.71 dBm
Mz 2.39866 GHz -29.12 dBm
M3 1 2.48395 GHz -57.27 dBm

—_

- 22.02.2019
Measuring... [IINENNNEN S a5,

Conducted Emissions, 2300 — 2600 MHz, 2412 MHz, 802.11g, 6Mbps

MultiView Spectrum n Spectrum 2 m Spectrum 3 m -

Ref Level 4.00 dBm  Offset 10.50 dB ® RBW 100 kHz

- Att 20dB  SWT 3ms VBW 300kHz Mode Sweep
1 Frequency Sweep
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MultiView Spectrum m Spectrum 2 n Spectrum 3 n
Ref Level 4.00 dBm Offset 10.50 dB ® RBW 100 kHz
® Att Z20dB SWT 3ms VBW 300 kHz Mode Sweep

1 Frequency Sweep

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2
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Conducted Emissions, 2300 — 2600 MHz, 2462 MHz, 802.11g, 6Mbps

MultiView Spectrum n Spectrum 2 n Spectrum 3 n
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& Att 20dE  SWT 3ms VBW 300kHz Mode Sweep
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Conducted Emissions, 2300 — 2600 MHz, 2412 MHz, 802.11n, MCS0
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Multiview Spectrum

m Spectrum 2
ReflLevel 2.00dBm Offset 10.50 dB ® RBW 100 kHz

n Spectrum 3

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2
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Measuring... EENNNNNNN e 22.02.2019

Conducted Emissions, 2300 — 2600 MHz, 2437 MHz, 802.11n, MCS0
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Conducted Emissions, 2300 — 2600 MHz, 2462 MHz, 802.11n, MCS0
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Multiview Spectrum m Spectrum 2 n Spectrum 3 E3 -
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Conducted Emissions, 2600 — 12000 MHz, 2437 MHz, 802.11b, 1Mbps
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Multiview Spectrum m Spectrum 2 n Spectrum 3 E3 -
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® Att Z20dB SWT 94 ms VBW 300 kHz Mode Sweep
1 Frequency Sweep
Limit Chetk PASS M1[1]] -53.59dBm
Y Line FCC15 247 20DB PEAK PASS 4.92460 GHz
0 dBm :
-10 dBm

fFCC15 247 20DB PHA

=

-20 dBém

-30 dém

-40 dBm

-50 dem o

%WW»MMWMM T e

-70 dBm

-80 dBm

-390 dBm

2.6 GHz 2501 pts 940.0 MHz/ 12.0 GHz
Measuring... BENNNNEER X 22-12%5230: i‘i

Conducted Emissions, 2600 — 12000 MHz, 2462 MHz, 802.11b, 1Mbps

MultiView Spectrum m Spectrum 2 m Spectrum 3 n -

Ref Level 2.00 dBm Offset 11.00 dB ® RBW 100 kHz
- Att 10dB  SWT 94 ms  VBW 300 kHz Mode Sweep

0 damLimit Chebk palss
Line FCC15 247 20DB PEAK PA]SS

MI[1]—63.54-dBm
7.23610 GHz

-10 dém

FLohl B 200R DRk

-30 dém

-40 dBi

-50 dBm

-60 dBm

oty

20 dem MWWWMW SOV RU PN SR e VY PSR M T DL

-20 dem

-a0 dem

2.6 GHz 2501 pts 940.0 MHz/ 12.0 GHz
Measuring... [ENNNNNNN wa 22022029

Conducted Emissions, 2600 — 12000 MHz, 2412 MHz, 802.11¢g, 6Mbps
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Multiview Spectrum m Spectrum 2 n Spectrum 3 E3 -
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Multiview Spectrum m Spectrum 2 n Spectrum 3 E3 -
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Multiview Spectrum m Spectrum 2 n Spectrum 3 E3 -

ReflLevel 2.00dBm Offset 11,00 dB ® RBW 100 kHz
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Nemko Norway, Instituttveien 6, Kjeller, Norway Page 42 (77)



TEST REPORT
FCC Part 15.247

N e m ko Report no.: 362353-06

FCC ID: BXZWH2
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Conducted Emissions, 12000 — 26000 MHz, 2412 MHz, 802.11n, MCS0
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3.5 Restricted Bands of operation

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN, Issue 5 clause 8.10.

Generally, no fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or
RSS-GEN, Issue 5, clause 8.9.

FCC (MHz) ISED (MHz) FCC (GHz) ISED (GHz)
96-1.24
0.090-0.110 0.96-1.24 0.96-1.427
0.495-0.505 1.435-1.6265
2.1735-2.1905 1.6455-1.6465
3.020-3.026 1.660-1.710
4.125-4.128 17188-1.7222
4.17725-417775 2223
4.20725-4.20775 2.31-2.39
5.677-5.683 2483525
6.215-6.218 2.69-2.9 2.655-2.9
6.26775-6.26825 3.26-3.267
6.31175-6.31225 3.332-3.339
8.291-8.294 3.3458-3.358
8.362-8.366 3.6-4.4 3.5-4.4
8.37625-8.38675 45515
8.41425-8 41475 5.35-5.46
12.29-12.293 7.25:7.75
12.51975-12.52025 8.025-8.5
12.57675-12.57725 9.0-9.2
13.36-13.41 9.3-95
16.42-16.423 10.6-12.7
16.69475-16.69525 13.25-13.4
16.80425-16.80475 14.47-145
25.5.25.67 15.35-16.2
37.5-38.25 17.7-21.4
73-74.6 22.01-23.12
74.8-75.2 23.6-24.0
1‘:82';_?3'24 108-138 31.2-31.8
149.9-150.05 36.43-36.5
156.52475-156 52525 Above 38.6
156.7-156.9
162.0125-167.17
167.72-173.2
240-285
322-335.4
399.9-410
608-614

Frequencies in Bold text are specific for FCC or ISED, all other frequencies are common.
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3.6 Radiated Emissions, Band Edge

FCC Part 15.209 (a)
ISED Canada RSS-GEN Issue 5, Clause 7.3/ 8.9
Measurement procedure: ANSI C63.10-2013 Clause 11.12

Test Results: Complies

Measurement Data:

TEST REPORT
FCC Part 15.247

Report no.: 362353-06

FCC ID: BXZWH2

Peak Detector
Modulation Measured field strength (dBpV/m) Limit Margin
and Bitrate

2390 MHz 2483.5 MHz dB dB
802.11b, 11 Mbps 51.5 53.3 74 22.5 20.7
802.11g, 6 Mbps 66.3 63.3 74 7.7 10.7
802.11n, MCSO 70.7 70.7 74 3.3 3.3
Average Detector
Modulation Measured field strength (dBpV/m) Limit Margin
and Bitrate

2390 MHz 2483.5 MHz dB dB
802.11b, 11 Mbps 42.4 45.1 54 11.6 8.9
802.11g, 6 Mbps 46.5 49.7 54 7.5 4.3
802.11n, MCSO 52.5 51.5 54 1.5 2.5

Average values were measured using trace averaging as described in ANSI C63.10-2013 clause 11.12.2.5.1 (Duty Cycle =100%).

See attached plots.
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Lower Band Edge, Average, 2412 MHz, 802.11b, 1Mbps
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FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

B

Ref Level 127,00 dBuv//m ® RBW 1 MHz
= Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
TOF
1 Frequency Sweep
Limit Chefk PASS M2[1] |66.33 dBu¥/m
120 dBIDivn.?.FCC 15 209 PEAK PASS 2.3897000 GHz
M1[1] 105.86 dBuV/m
2.4135800 GHz
110 depv/m T

100 depy/m / \
90 dBpv/m / \
80 dBpv/m

Foo 15 200 PEAK MJ/ \\A\A
70 dBpY/m * ‘w

80 dBpv/m MM .\J\AWWV

1) !
B e v T W O S W L e T oW T T
40 dBpY/m
30 dBpv/m
CF 2.39 GHz 1001 pts 10.0 MAz/ Span 100.0 MHz

- 27.03.2019
measuring...  [NNENNEEN o625

Lower Band Edge, Peak, 2412 MHz, 802.11g, 6Mbps

B

SGL

Ref Level 117.00 dBuv//m ® RBW 1 MHz
& Att 25dB  SWT 1.01i ms VYBW 3 MHz Mode Sweep Count 200/200
TOF
1 Frequency Sweep
Limit Chetk PASS M2[1] |[46.54 dBu¥/m
10 dBIDivn.?.FCC L5209 QP AY PASS 2.3892000 GHz
M1[1] |97.61 dBpV/m

2.4127800 GHz
M1

100 depv/m M

90 dBpY/m

80 depv/m / \

70 dBpY/m / \\

60 dBpY/m ;{/ \

Fcc 15 200 QP av MM,M‘ \»‘me\

50 dBpY/m 4 o .
o )

M

e g e e 5 P S
30 dBpv/m
20 depv/m
CF 2.39 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz

Read _ e 27.03.2019
— 12:05:35

Lower Band Edge, Average, 2412 MHz, 802.11g, 6Mbps
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

B

Ref Level 127,00 dBuw/m = RBW 1 MHz
® Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
TOF

1 Frequency Sweep

Limit Chetk PASS M2[1] |70.66 dBuv/m
Line FCC |5 209 PEAK PASS
120 dapin 2.3899000 GHz
M1[1] 110.88 dBpV/m
"‘j"} 2.4114800 GHz
110 dBpv/m
H T
100 dBpv/m /f \

90 dBpY/m

80 dBpv/m W/
FCC 15 209 PEAK W\W
f
70 dBpv/m
i W

60 dBpv/m

R R Y WP 1 P

40 dBpv/m

20 depv/m

CF 2,39 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

) 04.04.2019
measuring...  [|IHTNENER b 16:54:43

Lower Band Edge, Peak, 2412 MHz, 802.11n, MCS0O

B

SGL

Ref Level 117.00 dBut//m @ RBW 1 MHz
& ALt 25dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TOF
1 Frequency Sweep g
Limit Chefk PASS M2[1] [52.53 dBpV/m
Line FCC [L5 209 QP AV PASS
110 dennen 9 2.3899000 GHz
M1[1] 102,14 dBuV/m

W 2.4129800 GHz

100 dBpv/m ]

90 dBpY/m [/’

80 dBpY/m / \

70 dBpv/m / \
e M

60 dBpY/m

FCC 15 209 QP A

B0 dBpY/m M/Vf/

T

N

R e e e R R S
30 dBpv/m
20 dBpv/m
CF 2.39 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz

Read _ e 04.04.2019
— 16:55:14

Lower Band Edge, Average, 2412 MHz, 802.11n, MCS0O
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@amko

Ref Level 127,00 dBuw/m

@ RBW 1 MHz

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

® Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
TOF
1 Frequency Sweep
Limit Chefk PASS M2[1] |64.29 dBuv/m
Li FCC 15 209 PEAK PASS
120 dapin 2.3888300 GHz
M1[1] 110.18 dBpV/m
M1 2.4161700 GHz
110 dBpv/m X
100 dBpv/m / \
90 dBpY/m / \
80 dBpv/m M
Foc 15 209 PEAK \RN]\W
70 depv/m r""‘”(‘
M2
60 dBpv/m M
T oA s e il e ) g N e S i AP
40 depv/m
30 dBpv/m
CF 2.39 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz
i 27.03.2019
measuring...  [||HHTNENEN AXF et

Lower Band Edge, Peak, 2417 MHz, 802.11g, 6Mbps

Ref Level 127.00 dBut//m

“ RBW 1 MHz

SGL
Count 200/200

- Att 20dB  SWT 1.0l ms VBW 3MHz Mode Sweep
TOF
1 Frequency Sweep g
Limit Chetk PASS M2[1] [46.17 dBpvV/m
120 gabine FCC |5 209 QP AV PASS 2.3899100 GHz
M1[1] 102,17 dBuV/m
2.4154700 GHz
110 dBpv/m
M1
100 depv/m S o) \‘\
90 dBpv/m / \
80 dBpv/m [f{{ \
70 dBpY/m N(/
&0 depv/m [t
fcc 15 200 op av M \N‘\’\\&”
&0 dBpY/m MM/.
40 dBpv/m M
PR SNIIIPRGE TV RPPSITIT N SRS VRPN P
30 dBpv/m
CF 2.39 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz
wa 27.03.2019

Lower Band Edge, Average, 2417 MHz, 802.11g, 6Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 362353-06

B

Ref Level 127,00 dBuw/m = RBW 1 MHz
® Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
TOF
1 Frequency Sweep
Limit Chefk PASS M2[1] |62.92 dBp¥,/m
Line FCC |5 209 PEAK PASS %.4839000 GHz
R B e M1[1] 110.53 dBuv/m
M1 2.4581300 GHz
110 depv/m X

100 depv/m //J \‘
a0 dBpY / \
80 dBpv/m /

60 dBpv/m y\"“*

M\‘w\y\‘m
B0 dBpY/m

N o e e R e U e e e

40 depv/m

30 dBpv/m

CF 2.4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
Measuring...  [INENNNEN o

Upper Band Edge, Peak, 2457 MHz, 802.11g, 6Mbps

B

Ref Level 117.00 dBut//m ® RBW 1 MHz SGL
& ALt 25dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TOF

1 Frequency Sweep d
fCC 15 IRRigtherk PASS M2[1] |49.73 dBpV/m
Line FCC [L5 209 QP AV PASS

2.4836000 GHz
M1 M1[1] 102.73 dBpv/m

M 2.4576300 GHz
100 dBpv/m

90 dBpY/m //‘/ \\
80 depv/m / \\
70 dBpv/m

'\!\ i
B0 dBpY/m

110 depy/m

40 dBpv/m -
30 dBpv/m
20 dBpv/m
CF 2,4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
04.04.2019
Ready (IRNRRNRRN e 7i00:34

Upper Band Edge, Average, 2457 MHz, 802.11g, 6Mbps
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

B

RefLevel 117,00 dBuv/m = RBW 1 MHz
® Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
TOF
Foc 15 1aiRERherk PASS M2[1] [53.29 dBuv/m
Line FCC 15 209 PEAK PASS
110 e L 2.4839000 GHz

M1[1] 1‘07.58 dBpv/m
2.4634200 GHz
100 depv/m / \
90 dBpv/m / \
80 dBpv/m
70 dBpv/m /\/ \/_,\
60 dBpv/m
\ .

e pfh

40 dBpY/m

30 dBpY/m

20 dBpv/m
CF 2.4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
Measuring... IEEEEENER ANE 04-1%‘:‘;126“:33

Upper Band Edge, Peak, 2462 MHz, 802.11b, 1Mbps

B

Ref Level 117.00 dBut//m ® RBW 1 MHz SGL
& ALt 25dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TOF

1 Frequency Sweep

FFCC 1S IERpiRRCherk PASS M2[1] [45.13 dBuVm
Line FCC 15 209 QP AV PASS

110 dennen 9 2.4835000 GHz

1 M1[1] 104.35 dBpv/m

N 2.4634200 GHz
100 depv/m
90 dBpY/m / \
80 depv/m
70 dBpv/m N\/
60 dBpY/m / \/\\\
B0 dBpY/m

Y

mamﬁ/\/ —

30 dBpv/m

20 dBpv/m
CF 2,4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
04.04.2019

Ready (IRNRRNRRN e T T

Upper Band Edge, Average, 2462 MHz, 802.11b, 1Mbps
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

B

Ref Level 127.00 dBut//m @ RBW 1 MHz
& Att 20dB  SWT 1.0L ms VBW 3 MHz Mode Sweep
TOF

1 Frequency Sweep 1P 5
Limit Chefk PASS M2[1] |63.26 dBpV/m
Line FCC [L5 209 PEAK PASS

Lioa-dpn 2.4835000 GHz.

o e ek

M1[1] 107.85 dBpv/m
2,4632200 GHz

110 dBpv/m
100 depV,

90 dBpv/m \
80 dBpv/m

70 dBpy/m "‘/ \\
50 dBpY/m M b # i ol

e T R T
40 dBpv/m
30 dBpv/m
CF 2.4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
measuring...  [|HHTHEEEN AXI 271|]23u23[';3

Upper Band Edge, Peak, 2462 MHz, 802.11g, 6Mbps

B

Ref Level 117.00 dBuv/m ® RBW 1 MHz SGL
& Att 25dB  SWT 1.01i ms VYBW 3 MHz Mode Sweep Count 200/200
TOF
1 Frequency Sweep
fCC 15 1ZRpiRTherk PASS M2[1] |[47.99 dBu¥/m
110 a2Li1E FCC 15 209 QP AV PASS 2.4836000 GHz

MI1[1] [99.98 dBuvV/m
2.4629200 GHz

4 =

100 depv/m /v

a0 dBpy/m \H\

80 dBpY/m \
70 dBpY/m // \
60 dBpY/m /
40 dBpv/m z\\\

30 dBpv/m

20 depv/m
CF 2,4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
27.03.2019

Ready (IRNRRNRRN o P0as2

Upper Band Edge, Average, 2462 MHz, 802.11g, 6Mbps
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

B

RefLevel 117,00 dBuv/m = RBW 1 MHz
® Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
TOF
FCC Lo hitadkerk PASS M2[1] |70.74 dBp¥/m
Line FCC |L5 209 PEAK M1 PASS 24840000 GHz

110 dBpv/m
g A M1[1] 108.88 dBV/m
| 2.4617200 GHz
100 dBpy/m / y'\
90 dBpv/m
80 dBpv/m W\JIIJ
70 depv/m ) MANK M“‘\;J‘Hp
(e

50 dBpY/m
b oty Mt P et b AR gl A e e
40 dBpY/m
30 dBpY/m
20 dBpv/m
CF 2.4835 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz

N A 04.04.2019

Upper Band Edge, Peak, 2462 MHz, 802.11n, MCS0

B

Ref Level 117.00 dBut//m ® RBW 1 MHz SGL
& ALt 25dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TOF

1 Frequency Sweep

FCC 15 ERAIBRCHECk PASS M2[1] [51.53 dBuVm
Line FCC 15 209 QP AV PASS

110 dennen 9 2.4835000 GHz

M1[1] 100.26 dBpv/m

1M1 2.4627200 GHz

100 dBpv/m M =
90 dBpY/m
80 dBpY/m { \
70 dBpv/m }

\'\M

60 dBpY/m ,ﬂ”‘f
L \\‘w
&0 UBUVM -\\L

40 depv/m

30 dBpv/m

20 dBpv/m
CF 2,4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
04.04.2019

Ready (IRNRRNRRN e e50:02

Upper Band Edge, Average, 2462 MHz, 802.11n, MCS0
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Nemko

3.7 Radiated Emissions 30 — 1000 MHz

FCC Part 15.209 (a)
ISED Canada RSS-GEN Issue 5, Clause 7.3/8.9
Measurement procedure: ANSI C63.10-2013 Clause 11.12

Test Results: Complies

Measurement Data:

Detector: Peak (found frequencies were measured with Quasi-Peak Detector)
Measuring distance 3m.

Tested in test mode with EUT transmitting on Ch06.

TEST REPORT
FCC Part 15.247

Report no.: 362353-06

FCC ID: BXZWH2

Measured Frequency Carrier Frequency Modulation Measured Limit Margin
(MHz) (MHz) Emission (dBuV/m) (dB)
(dBpV/m)
30.000 2437 802.11g 6Mbps 38.5 40.0 1.5
30-88 2437 802.11g 6Mbps <33 40.0 >7
(except as above)
88 - 216 2437 802.11g 6Mbps <235 43.5 >20
216 — 960 2437 802.11g 6Mbps <36 46.0 >10
960 — 1000 2437 802.11g 6Mbps <34 54.0 > 20
See attached plots.
Requirements/Limit
FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined in clause 8.10
Frequency Radiated emission limit @3 meters
30 — 88 MHz 100 pV/m 40.0 dBuV/m
88 — 216 MHz 150 pV/m 43.5 dBuV/m
216 — 960 MHz 200 pV/m 46.0 dBuV/m
960 — 1000 MHz 500 pV/m 54.0 dBuV/m
Limits above are with Quasi Peak Detector
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 362353-06

Ref Level 87.00 dBuv/m & RBW 100 kHz
® Att Z0dB SWT 9.7 ms @ VBW 300 kHz Mode Sweep
Limit Chef PASS M1[1]32.42 dBpV/m
Line FCC L5 209 QP AV PASS
80 dBp Q 970.920 MHz
70 dBpv/m
60 dBpv/m
B0 dBpY/m ‘
J_4l
iy QF AV
M1

30 depv/m WWMWMMW"WW oA i,AAmW
WWMMWMMAW

dBpY/m WW - M
10 dBim
o dBpv/m
-10 depv/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
A 17.01.2019
measuring...  [[NNNNINER AN ene

Radiated Emissions, 30 -1000 MHz, 2437 MHz, VP, 802.11b, 1Mbps

Ref Level 87.00 dBuv/m & RBW 100 kHz

® Att Z0dB SWT 9.7 ms @ VBW 300 kHz Mode Sweep
1 Frequency Sweep

Fk PASS M1[1]32.28 dBpV/m

Line FCC L5 209 QP AV PASS
80 dylue Q 990.310 MHz
70 dBpv/m
60 dBpv/m
B0 dBpY/m ‘
J_4l
iy QF AV
M1
20 depv/m P mww\x“-'
| st bl AR
MMMNMWM
0 depv,/m Wm% — W
0 depv/m
-10 depv/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HENRREEN AXF 17'1%}'3232 ig

Radiated Emissions, 30 -1000 MHz, 2437 MHz, HP, 802.11b, 1Mbps
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

Ref Level 87.00 dBuv/m & RBW 100 kHz
® Att Z0dB SWT 9.7 ms @ VBW 300 kHz Mode Sweep

Limit Chefl PASS M1[1] |32.05 dBpV/m
Line FCC [L5 209 QP AV PASS
80 dBpY/m “ 979.450 MHz
70 dBpv/m
60 dBpv/m

B0 dBpY/m ‘
|
F%”:df'f T8 QP AW
M1
30 depv/m WM““ ot .m,,JMu
0 depv/m
-10 depv/m

30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HENRREEN AR 161%1029032

Radiated Emissions, 30 -1000 MHz, 2437 MHz, VP, 802.11g, 6Mbps

Ref Level 87.00 dBuv/m & RBW 100 kHz
® Att Z0dB SWT 9.7 ms @ VBW 300 kHz Mode Sweep

1 Frequency Sweep
Ek PASS M1[1] |39.36 dBuv/m
FCC |5 209 QP AV PASS 30.390 MHz

Line
80 depy/m

70 dBpv/m

60 dBpv/m

B0 dBpY/m ‘

1
AE‘tdf'QJ T8 QP AW

| Nt e o

0 dBpv/m T T L
PR PN R
MAWWWWMW Dyl i h
2 depv/m %WMMNIW it
10l M
0 depv/m
-10 depv/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
A 16.01.2019
mMeasuring...  [|NNNNEER AR )

Radiated Emissions, 30 -1000 MHz, 2437 MHz, HP, 802.11g, 6Mbps
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 362353-06
FCC ID: BXZWH2

Ref Level 87.00 dBuv/m & RBW 100 kHz
® Att Z0dB SWT 9.7 ms @ VBW 300 kHz Mode Sweep

Limit Chef PASS M1[1][32.05 dBuV/m
0 dey i FOC |5 209 QP AV PASS 996.510 MHz
70 dBpv/m
60 dBpv/m
B0 dBpY/m ‘
J_4l
FE e v
M1
30 depv/m T sl
| e L st
- mM
0 depv/m
-10 depv/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [[NNNNINER AN 171%10240;3

Radiated Emissions, 30 -1000 MHz, 2437 MHz, VP, 802.11n, MCSO

Ref Level 87.00 dBuv/m & RBW 100 kHz
® Att Z0dB SWT 9.7 ms @ VBW 300 kHz Mode Sweep
1 Frequency Sweep
Fk PASS M1[1]{31.79 dBpV/m
Line FCC L5 209 QP AV PASS
80 dylue Q 997.290 MHz
70 dBpv/m
60 dBpv/m
B0 dBpY/m ‘
J_4l
iy QF AV
1)
30 depv/m MMWWW bbbl pa]
0 depv/m
-10 depv/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HENRREEN AR 171?]10260;3

Radiated Emissions, 30 -1000 MHz, 2437 MHz, HP, 802.11n, MCS0
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TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

Q\I:emko

RBW 120 kHz
@ MT 100 ms
Att 20 dB AUTO PREAMP ON
FREQUENCY 30.0000000 MH=z
LEVEL PK+ 43.30 dBuVv/m
QPK 38.50 dBuvV/m
TDF
1 | ]
I i i i ]
0 10 20 30 40 50 60 70 80 6DB
AC
RBW 10 kHz
dBuv [ g0
/m 70
60
-0
EEER |, Fccls5209
30
TDF
20
10
-0 6DB
-10 AC
Center 30 MHz 100 kHz/ Span 1 MHz
Date: 16.JAN.2019 18:05:51

Radiated Emissions, 30 MHz, 2437 MHz, 802.11g, 6Mbps (Max: HP)
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Nemko

3.8 Radiated Emissions, 1 — 26 GHz

FCC Part 15.209 (a)
ISED Canada RSS-GEN Issue 5, Clause 7.3/8.9
Measurement procedure: ANSI C63.10-2013 Clause 11.12

Test Results: Complies

Measurement Data:

Measuring distance: 3m (1-18 GHz)

Pre-scan (18-26 GHz)

Bandwidths: RBW=1MHz / VBW=3MHz

Peak Detector, RBW=1 MHz

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

Carrier Measured Modulation Measured Limit Margin
Frequency Frequency Emission (dBuV/m) (dB)
(dBuV/m)
Any Any Any <54 74 >20
Average Detector, RBW=1 MHz
Carrier Measured Modulation Measured Limit Margin
Frequency Frequency Emission (dBuV/m) (dBpV/m) (dB)
Any* Any Any <44 54 >10

Measured results are for 802.11a 6 Mbps and 802.11n MCSO, it was checked that other modulations and/or bitrates did not produce

higher emissions.

A Band Reject Filter was used for measurements from 1 GHz to 4 GHz and a High Pass Filter was used from 3 GHz to 18 GHz.

Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”.

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, clause 8.9 @ frequencies defined in clause 8.10
Radiated emission limit @3 meters
Frequency Average Detector Peak Detector
1-26 GHz 54.0 dBuV/m 74.0 dBuV/m
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TEST REPORT
FCC Part 15.247

Nem ko Report no.: 362353-06
FCC ID: BXZWH2

B
Ref Level 80,00 dBuv/m © RBW 1 MHz

® Att 10dB  SWT 3 ms ® VBW 3 MHz Mode Sweep
A TDF

1 Frequency Sweep

M1[1] [46.90 dBp¥/m

3.65590 GHz
75 dBpv/m
70 dBpv/m
65 dBpY/m
60 dBpv/m
EE dBpY/m

FCC 15 200 QP AW

B0 dBpY/m
M1

¥

45 dBpY/m ' [ )
o™
T

el s Y (T

40 dBpv/m Lo il X
Ta et AN T L L
5 dBpv/m WWWW.M“' v'v"“wmm%%ﬂaﬂumwww

g 1y

30 dBpY/m

25 dBpv/m

CF 2.5 GHz 1251 pts 300.0 MHz/ Span 3.0 GHz
A 15.01.2019
mMeasuring... [|HNNNEER AR )

Radiated Emissions, 1000 -4000 MHz, 2437 MHz, VP, 802.11b, 1Mbps

Ref Level 80.00 dBuv/m & RBW 1 MHz
- Att 10dB  SWT 3 ms ® VBW 3 MHz Mode Sweep
PA TDF

1 Frequency Sweep

M1[1] |45.57 dBuV/m
3.94360 GHz

75 dBpY/m

70 dBpY/m

65 dBpv/m

60 dBpv/m

55 dBpY/m
FCC 15 209 QP A

50 dBpY/m

TR

M | vl ﬁ ﬁ
o IS NP AL

30 dBpv/m

e MWMMWWMWWMM T
dphgpal A

25 dBpv/m

CF 2.5 GHz 1251 pts 300.0 MHz/ Span 3.0 GHz
A 15.01.2019
mMeasuring...  [|HEINNNEER AR i

Radiated Emissions, 1000 -4000 MHz, 2437 MHz, HP, 802.11b, 1Mbps
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TEST REPORT
FCC Part 15.247

Nem ko Report no.: 362353-06
FCC ID: BXZWH2

Ref Level 80,00 dBuv/m © RBW 1 MHz
® Att 10dB  SWT 3 ms ® VBW 3 MHz Mode Sweep
PA TDF

1 Frequency Sweep

M1[1] [46.37 dBpV/m

3.65590 GHz
75 dBpv/m
70 dBpv/m
65 dBpY/m
60 dBpv/m
EE dBpY/m

FCC 15 200 QP AW

B0 dBpY/m

45 dBpY/m Lb,, LI
MWWMMMMW o 21

40 dBpv/m WWMW*"\’“‘“%W%W%
ag dep/m MWMWW W”‘W‘A LAl "‘LW\*MW Mmmvmﬂu MW“’I"WW WMMWMW

30 dBpY/m

25 dBpv/m

CF 2.5 GHz 1251 pts 300.0 MHz/ Span 3.0 GHz
A 15.01.2019
mMeasuring...  [|NNNNEER AR e

Radiated Emissions, 1000 -4000 MHz, 2437 MHz, VP, 802.11g, 6Mbps

Ref Level 80.00 dBuv/m & RBW 1 MHz
- Att 10dB  SWT 3 ms ® VBW 3 MHz Mode Sweep
PA TDF

1 Frequency Sweep

M1[1] |45.97 dBuvV/m
3.96760 GHz

75 dBpY/m

70 dBpY/m

65 dBpv/m

60 dBpv/m

55 dBpY/m
FCC 15 209 QP A

50 dBpY/m
M1

45 dBpY/m TN
o BT W‘M”vﬂ\iwﬂwmww%%m -
JJ&WW-W“WWMMMMMﬁ u

30 dBpv/m

25 dBpv/m

CF 2.5 GHz 1251 pts 300.0 MHz/ Span 3.0 GHz
A 15.01.2019
mMeasuring... [|HNNNEER AR e

Radiated Emissions, 1000 -4000 MHz, 2437 MHz, HP, 802.11g, 6Mbps
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Ref Level 80,00 dBuv/m © RBW 1 MHz
® Att 10dB  SWT 3 ms ® VBW 3 MHz Mode Sweep
PA TDF

1 Frequency Sweep
Limit Chetk PASS
Line FCC L5 209 QP AV PASS
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Ref Level 80,00 dBuv/m = RBW 1 MHz
® Att 10dB  SWT 60 ms @ VBW 3 MHz Mode Sweep
PA TDF

1 Frequency Sweep
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Ref Level 80,00 dBuv/m = RBW 1 MHz
® Att 10dB  SWT 60 ms @ VBW 3 MHz Mode Sweep
PA TDF

1 Frequency Sweep
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Radiated Emissions, 3000 -18000 MHz, 2437 MHz, VP, 802.11g, 6Mbps
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Mode Sweep

= RBW 1 MHz
10dB  SWT 60 ms @ VBW 3 MHz

Ref Level 80,00 dBuv/m
& Att
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RefLevel 67.00 dBuv/m Offset -10 dB = RBW 1 MHz
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RefLevel 67.00 dBuv/m Offset -10 dB = RBW 1 MHz
® Att 0OdB SWT 32ms VBW 3IMHz Mode Auto Sweep
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3.9 Power Spectral Density (PSD)

FCC part 15.247(d)

ISED Canada RSS-247 Issue 2, Clause 5.2 (2)
Measurement procedure: ANSI C63.10-2013 Clause 11.10

Test Results: Complies

Measurement Data:

The measurement procedures PKPSD described in ANSI C63.10-2013 was used.

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

Carrier Frequency

Power Spectral Density (dBm/3kHz)

(MHz) 802.11b, 11 Mbps 802.11g, 6 Mbps 802.11n, MCSO
2412 -13.2 -15.0 -14.8
2437 -13.0 -15.0 -14.7
2462 -12.9 -14.8 -14.4

The measured values with 30 kHz RBW are corrected by a Bandwidth Correction Factor of -10 dB.

Requirements:

The Power Spectral Density of a Digital Transmission System shall be no greater than +8 dBm in any 3 kHz band
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Multiview Spectrum m Spectrum 2
ReflLevel 1000 dBm  Offset 10.50dB ® RBW 30 kHz
® Att 20dB  SWT 140 ps (~8.0 ms) VBW 100 kHz

Mode Auto FFT
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1 Frequency Sweep

PSD, 2412 MHz, 802.11b, 1Mbps
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Multiview Spectrum m Spectrum 2 E -
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Multiview Spectrum m Spectrum 2 E -
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Multiview Spectrum m Spectrum 2 E -
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Multiview Spectrum m Spectrum 2 E -
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4 Measurement Uncertainty

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

Measurement Uncertainty Values

Test Item Uncertainty
Output Power +0.5dB
Power Spectral Density +0.5dB
Out of Band Emissions, Conducted < 3.6 GHz +0.6 dB
> 3.6 GHz +0.9dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1 GHz +2.2dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency 5 %
Amplitude +1.0dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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Nemko

5

LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and
ancillaries are identified (numbered) by the Test Laboratory.

No. | Model humber Description Manufacturer Ref. no. Cal. date Cal. Due
1 FSW43 Spectrum Analyzer Rohde & Schwarz LR 1690 2018.01 2019.01
2019.01 2020.01
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2018.03 2019.03
2019.01 2020.01
3 6810-17B Attenuator Suhner LR 1669 Ccou
4 6HC3000/18000 Highpass Filter Trilithic LR 1614 Cou
5 JB3 BiLog Antenna Sunol Sciences N-4525 2016.05 2019.05
6 317 Preamplifier Sonoma Inst. LR 1687 2018.07 2019.07
7 8449A Pre-amplifier Hewlett Packard LR 1322 2018.07 2019.07
8 3115 Horn Antenna EMCO LR 1330 2016.10 2019.12
9 3117-PA Horn Antenna +PreAmp | EMCO LR 1717 2017-12 2019-12
10 638 Antenna Horn Narda LR 1480 2010.06 2020.06
11 WRCG2400/2483.5 | Band Reject Filter Wainwright Inst. LR 1530 Cou
12 Model 87 V Multimeter Fluke LR 1597 2018.02 2020.02
14 6812B AC Power Source Agilent LR 1515 Cou
15 ENV216 Two Line V-Network Rohde & Schwarz LR 1665 2017.11 2019.11
16 ESCI3 Measuring Receiver Rohde & Schwarz N-4259 2017.10 2019.10
17 | ST18/SMA/N/36 RF Cable Suhner LR 1627 Cou
18 | SF102/1000MM RF Cable Suhner SN 50113/2 Ccou
19 | SF102/2000MM RF Cable Suhner SN 500100/2 Ccou

Note: COU — calibrate on use; N/A — Not Applicable

The software listed below has been used for one or more tests.

No. Manufacturer Name Version Comment
1 Rohde & Schwarz EMC32 10.30.10 Power Line Conducted test software
2 Rohde & Schwarz EMC32 10.30.10 Radiated Emission test software
3 Rohde & Schwarz GPIBShot 2.7 Screenshots from R&S Spectrum Analyzers
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6 BLOCK DIAGRAM

6.1 Conducted Tests

10 dB
EUT SO d Spectrum

Analyzer

This test set-up is used for all Conducted tests.

6.2 Test Site Radiated Emission

TEST REPORT

FCC Part 15.247
Report no.: 362353-06
FCC ID: BXZWH2

Anechoic Chamber

Antenna
H=1-4m

EUT

Non-conducting
support on Turntable,

H=0.8m Ground Plane

Test Receiver

Shielded Room

This test setup is used for all radiated emissions tests. Measuring distance is 3m for all frequencies up to 18 GHz. Above 18 GHz

measuring distance is 1m.

Emissions above 1 GHz are measured with a Spectrum Analyzer and Horn Antenna.

All measurements at 1 GHz and above were performed with turntable height 1.5m and with the ground plane covered by absorbers.

A pre-amplifier is used for all measurements, and High-Pass filter is used for all harmonics.

Above 18 GHz the test receiver is moved inside the anechoic chamber and located next to the antenna to minimize the cable loss.
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